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Client Name ~ Nemo Power Tools Limited
3 A - BERERZS TAFRAA
21st Floor, CMA Building 64 Connaught Road
Address ~ Central Hong Kong
Hihik - FEEBTHRTEET 64 SHE HEKE 21
=

Li-ion Battery Pack TB31000 18V 5.0Ah 90.0Wh

Product N (Packed with HIGHFLOW VACUUM LIFTER
roduct Name . Gy

LBy | @EFHEMA TB31000 18V 5.0Ah 90.0Wh (5%
EFEZRA GHF-V1 A3 —ik)

Date ~Jun. 21, 2024

H # 2024406 H21 H

Laboratory Limited

A RAHE

Code: AB-AB-133-a

{, Hotline
4 400-003-0500
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1. SAMPLE DESCRIPTION ## & $#iA:

Sample Name: Li-ion Battery Pack TB31000 Sample TB31000 | Trademark: | GRABO
B 2R 18V 5.0Ah 90.0Wh (Packed Model: AT

with HIGHFLOW VACUUM A IR

LIFTER GHF-V1)

M EF 4l TB31000 18V

5.0Ah 90.0Wh(5 i £ M

# GHF-V1 {37 —iig)
Manufacturer: Nemo Power Tools (Huizhou) Co., Ltd.
i3 RS T H GBI FRAH
Address of manufacturer: | 2/F, 4th Industrial Area, Luokeng Village, Xiaotie Zone, Xiaojinkou Town,
41132 75 Hh Huicheng District, Huizhou City, Guangdong Province, China

J7ZRAR BN T BRI X/ TV B/INVER X BT 28 DY L X — 2
Factory: Shenzhen Unitek Energy Technology Co., Ltd. Dongguan Branch
T BRI REVE R AT BR 2 7] 2R 5650 A #) /
Address of factory: Room 408, No.8 Xinbao 3rd Street, Dalang Town, Dongguan City, \%
T Huh Guangdong Province &“
PR RS K BV 5 4 8 5 408 % g

Battery Nominal Voltage: | 18V Rated Capacity: 5.0Ah ﬁ
HLH AR LR WiE R 90.0Wh ﬁ
Dimensions: (L38*W38*H54)cm Battery Number 4 pcs/Packing \
(EEINGY R H 4 N A
Gross weight per 18kg Net weight of battery 2.6kg
package: per package:
aIEE oA R P
Date of Sample Received: | Jun. 20, 2024
R 2024 406 H 20 H
Date of Test: Jun. 20, 2024 to Jun. 20, 2024
feri H 1 2024 406 H 20 H % 2024 £ 06 H 20 H

X £
Tested by: (;i( @.(% Checked by: % 5% Approved by:/‘ﬁg'i\'{f‘%

gl B ek

Code: AB-AB-133-a

&I 2R @ i‘i/v‘w

tline
100-003-0500
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2. REFERENCE METHOD &% J5 i

Recommendations On The Transport Of Dangerous Goods-Model Regulations

(ST/SG/AC.10/1/Rev.22)

CIBc A R T ek Bt

3. TEST ITEMI T H
1.2m Drop test
12K RV 56

4. TEST REQUIREMENT iR 2 sk
This package is capable of withstanding a 1.2m drop test in any orientation without damage to
cells or batteries contained therein, without shifting of the contents so as to allow battery to battery
contact and without release of contents.
ZERMRE AR 1.2 KERE RS, HARK IR 2, RAERANED#EE, DEHibsS
ML B AR, I HIA N .

5. TEST METHOD 33 J5 72
Recommendations On The Transport Of Dangerous Goods-Model Regulations
(ST/SG/AC.10/1/Rev.22) Special Provision 188 of Chapter 3.3.

(A E T R ismdi - ETEA) (ST/SG/AC.10/1/Rev.22) 3.3 & 188 ik

6. EQUIPMENT LIST & 45 .

BRI B —M R EA) (ST/SG/AC.10/1/Rev.22)

Page 3 of 6

#3036 it

Name of equipment/Model Serial No.
B4t 4TI S i
Drop Testing Bed SE-441
SR oa
BF-F-315S
7. TEST ENVIRONMENT CONDITION 5256 % 3555 2 1
Temperature & R.H. FHX
(20£5)°C (25~75)%RH
8. TEST DATA ik 45 #
Sample No | 1.2m Drop test Side Edge Angle
FE g5 1. 2K k7% T 2R 7% R KT
The package is not The package is not The package is not
cracked, the contents | cracked, the contents | cracked, the contents
Test Result are not damaged and | are not damaged and | are not damaged and
P1 st not shifted. not shifted. not shifted.
BRRER, AEY | OXRBR, WY | BRRWR, AEY
FElf o FELF o FELF
Conclusion Pass
AT 1 &
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9. PHOTOS OF THE SAMPLE ¥ /5 8 A

Battery Hiith

MODEL
TB31000

18V
5.0 AH
90.0WH

Package 121

Code: AB-AB-133-a

A= ERAURBERLE

ik, THEARNTEREA ST EERE = T RAGIER @ Hotline
BiE: (86) 0755-26066126 {5H: (86) 0755-26066021 < 400-003-0500
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Equipment %

RUIZ B NRNER AR Code: ARAS-133-2

b FEARYITERRE S HEERE = TURAGIEER @ Hotline
114 : (86) 0755-26066126 {EE : (86) 0755-26066021 2_/ 400-003-0500
V#8 : service @ anbotek.com www.anbotek.com.cn
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DECLARATION
FH

1. Reference documents for the testing: Recommendations On The Transport Of
Dangerous Goods-Model Regulations (ST/SG/AC.10/1/Rev.22) Special Provision 188 of
Chapter 3.3.

WIS E A (A ER T ek i - E LAY (ST/SG/AC.10/1/Rev.22) 3.3
AT 188 253K
2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited

Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,

Bao'an District, Shenzhen, Guangdong, China
DAASEI0 % IRYI 22 AU 13 A BR A 7]
Hitib: TTRARYITE EZ X 2 478 5 5 5 = Tl X ARRII R AR

3. This report shall not be revised and deleted.
ARG ANREB A ER -

25

4. The test results presented in this report are only relevant to the test sample.

A B AR e 5 RN 5 AR R i A K

5. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.

ARG FERGRIN L RN A A IR~ =] B E e s oL AT E. 5 ZH-

6. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.

BRARAER AR, 75 M CIRIN 2 FAS I e A A PR 2 = A5 Th it v A TR 75 A5 03 SR il o

-- End of report --
- AR -

FYZER NG ERAD s

0K 7R »\ Hotline

)03-0500
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